EPA-430/9-77-009 |
Construction Grants Program
Information

~ VALUE ENGINEERING
 PROPOSALS AND REPORTS

A SUPPLEMENT TO THE VALUE ENGINEERING
WORKBOOK FOR CONSTRUCTION GRANTS PROJECTS

JUNE 1977

U.S. ENVIRONMENTAL PROTECTION AGENCY
- OFFICE OF WATER PROGRAM OPERATIONS
MUNICIPAL CONSTRUCTION DIVISION
WASHINGTON, D.C. 20460




DISCLAIMER

This report has been'reviewed by the Environmental Protection Agency
and approved for publication. ' Approval does not signify that the contents
necessarily reflect the views and policies of the Environmental Protection
Agency, nor does mention of trade names or commercial products constitute
endorsement or recommendation for use. '

NOTES

To order this publication, MCD-27, "VALUE ENGINEERING, Case Studies and
[...]
tences cannot be overemphasized. One team of highly competent, creative
individuals may recommend and identify many times the VE savings of several
teams of mediocre personnel. Also, the objectivity of the VE Team Coordin-
ator and participants is essential to the success of the VE effort. As
noted in the VE Workbook the goals of VE "can only be achieved by all parties
working together in a harmonious and constructive atmosphere".

When an outside firm or personnel are used for VE, the VETC and team
members should be selected with the advice of the Owner's design firm, but
should perform the VE study independently. Seeking the advice of the de-
signer will insure that the designer respects the technical ability and
integrity of the VE teams and establishes the basis for the co-operative
atmosphere needed for a successful VE study.

As noted earlier, a typical VE team consists of five members. For a
conventional secondary treatment plant where a single team is used, useful
skills may include an electrical-instrumentation engineer, a mechanical
engineer oriented toward pumping-piping systems, a civil/structural engin-
eer, a sanitary engineer, an operator, and a cost estimator available as an
advisor. As plant size and/or complexity increases, one may reach the point
that five teams, each with emphasis on each of the above technical areas
may be needed. Where multiple teams are used, it is desirable that each
team has a designated leader who has had VE workshop training and experience
as well as the needed technical expertise. It is difficult to generalize
on skills needed (i.e., land treatment vs. conventional plants as noted
earlier). 1In all cases, some of the skills may be drawn with beneficial
results from the Owner's staff if the needed skills may be found there and
are available. Changes in the process selected in Step 1 are normally out=-
side the scope of a Step 2 VE study because of the potential for delays by
reopening Environmental Assessment procedures, etc. Thus, team emphasis
on sanitary process is usually not provided. Personnel with actual waste-—
water plant operation and maintenance experience - whether they be electri-
cal, mechanical, civil, in education - should be included when appropriate.
Team members with background in construction may also provide a useful
rerspective. The effort required for coordination of VE teams may be
summarized as follows: 1 and 2 team efforts — 1 VETC; 3 teams ~ 1 VETC plus
1l assistant; 4 and 5 teams - 1 VETC plus 2 assistants.

Some individuals may offer expertise in more than one area (i.e.,
sanitary-~hydraulics). For some processes - particularly AWT processes -
chemical engineering skills might well be utilized on some teams. Emphasis
in team orientation must reflect local conditions. If, for example, foun-
dation conditions are very straight forward with little potential for
savings, this team might be replaced by one solely oriented toward pumping
and piping.




It may be practical and benefiqial to serve multiple teams with a
single cost estimator or a s;aff of estimators not on the teams.

FQrvprojects where two VE efforts are undertaken (10—30% and 50-60%
points in Step 2), the second set of VE teams should provide increased
emphasis on the construction management and O & M aspects of the project.

An alternatlve to structuring the teams on a d1s01pllne basis (1 e.,
structural) is to assign teams to process areas such as a team for - sludge
processing, one for secondary treatment facilities, etc. Each team would
then have a broad range of’ d1501p11nes (electrlcal, mechanlcal, civil,
- structural, sanitary, etc.). ' '

T 15




SECTION 3

VALUE ENGINEERING STUDIES OF FIVE WASTEWATER PROJECTS

INTRODUCTION

This section presents the results of Value Engineering (VE) studies
conducted on five wastewater treatment projects under the EPA voluntary VE
program. These case studies were made to supplement, with actual field
experiences, the VE Workbook (MCD-29) on application of VE techniques to
wastewater projects. In order to collect information on the projects,
meetings were held with the designer, value engineer, owner, state regula-
tory agency, and in some cases, Regional EPA personnel on each project.

In most cases, each of the parties involved in a given project were inter-
viewed separately in order to obtain their individual views on the VE
study. The five VE projects studies were Cleveland, Ohio; Indianapolis,
Indiana; Concord, North Carolina; Lebanon, Oregon; and Plainville, Connec-
ticut. The study of each project is presented separately. The goal of
each project was to develop the following information:

1. brief description of the project;

2. level of VE effort used and why;

3. designer's role in the project review workshop and the potential
impact of that participation on the VE effort;

4. VE recommendations;

5. savings for each change recommended by the VE team;

6. designer's acceptance and rejection of the VE recommendation.
Reason and analysis for each rejection;

7. VE fees and implementation costs;

8. net savings in capital and life cycle costs realized as a result
of applying VE; ‘

9. general comments (the VE team composition, the jmplementation
process, the rnle and responsibility of the VE team coordinator
from the preworirshop through the implementation processes, etc.).

Based upon the analysis of each of the five projects, some general
observations which supplement i e guidance provided in the EPA VE Workbook
were noted and are presented in the final section of this report. Separate
sections present specific guida: ze on level of VE effort and on recommended
formats for VE proposals and reports.

It should be kept in mind that most VE efforts under the EPA voluntary
program were made under less-than-optimum conditions. Frequently, the
decision to include VE came late in the design effort. Problems

16




experienced with lack of proper preparation for the VE effort and difficulty
in implementing changes late in the design effort should be reduced where
the VE effort is incorporated in the original design workplan.

LEBANON, OREGON PROJECT

This report is based on interviews held on Novenber 3 and 4, 1976 in
Corvallis, Lebanon, and Portland, Oregon with the design firm, VE firm
(same .as design firm in this case), the municipality, the State Dept. of
Env1ronmental Quallty, and the EPA Reglonal offlce.

Descrlptlon of the Proposed PrOJect Prlor to VE Study

The orlglnal Lebanon wastewater treatment plant (trlckllng fllter pro-
cess) was placed in operatlon 1n 1954 with the addltlon of a secondary
' ‘clarlfler in 1957. B

The fac111ty performed satisfactorily. More stringent effluent stand-
ards. (10 mg/1 for BOD and SS during summer months) imposed by the State
of Oregon nece551tated an upgradlng of the plant. A study.of the system
was completed by the consulting engineering firm in October, 1974. The
original plant con51sted of the follow1ng unlt processes: :

1. Influent Pumplng
2.. Headworks (Commlnutor and aerated grit chamber)

3. Flow Measurement

4. Primary Clarification -
5. Trickling Filter

6. Secondary Clarifier
7. ~-Chlorination

‘8. Anaerobic Sludge Dlgestlon
9.‘yisludge Drylng Beds

:The plant modlflcatlons recommended 1n the October, 1974 study are
_shown on Figure 2. . = . .. . . DDA E ot e D0 L e

The plant expansion was later designed for an average dry weather flow
of 3 mgd; average wet weather flow of 7.2 mgd; and a peak hydraulic capa—
city of 14.5 mgd. : : :

,The orlglnally'proposed plant expansion included the construction of
. a new plant pump station with a capacity sufficient to allow all storm

- flow to receive treatment before it is discharged. This pumping capacity
eliminated all bypasses and allowed the abandonment of an existing storm-
- water pump station. The abandonment of the pump station required the
construction of a new 24—1nch sewerllne parallel to an ex1st1ng 27-1nch
 sewer to the treatment plant. -

The existing plant pump station grit chamber and comminutor basins were
vabandoned because the location and capacity of these facilities did not )
lend itself to expan51on in a manner Wthh would allow the plant to remaln

17




J 1 ]\ A A_y‘ . Z Y Y Y Y Y :_| <
EXIST, FILTRATION_ T | PARKING
1 T A SECONDART\ COMPLEXSS T | || | PUANT
CLARIFIER e | I PALL.
SECONDARY )
CLARIFIER m
)
RETURN AND
DRIED SLUDGE WASTE SLUDGE £ %NSUJDG
STORAGE BLOG PUMP_STATION
4 EXIST.
PRIMARY .
/ CLARIFIER W HER
CONVERTED Tof JOVERFLOW A )
SECONDARY —Y— CHLORINE
WASTE b4 CONTACT
b
e W PLANT EXIST. SLUDGE
STORMWATER FLOWMETER! DRYl'yG gsn TO
SLUDGE DRYING BEDS = QVERFLOW
EXISTING TRICKLING (] ehron W
FILTER TO BE REMOVED AERATORS]
LIQUID SLUDGE. / &
LOADING oocrc/‘a‘g) ® ]
FLOW DIVISION YINENg
BOX /
COMMINUTION
AND SCREENIN
AEROBIC L4
DIGESTER AERATION
BASIN
= \
_— FLO0D PROTECTION PLANT PUMP STATIONA\Se /\
X T 1 1 1 1 1 1 1 7y 1 1
Y Y Y Y Y Y Y X Y Y Y Y Y Y Y Y
FIGURE 2

PRE-VE PROJECT
LEBANON, OREGON

¢ 18




SECONDARY
CLARIFIER

SECONDARY
- CLARIFIER

SLUDGE
PUMP
STATION

SECONDARY
CLARIFIER .

{TO OUTFALL)

CONTROL
BUILDING

- . SECONDARY EFFLUENT
DISTRIBUTION STRUCTURE

»

TORIED SLUDGE
AND VEHICLE
.| STORAGE BUILDING

\

}

/

k SLUDGE DRYING BEDS

C

AEROBIC DIGESTER

FILTER | /
FFLUENTZ,

" DIGESTER DECANT-

AT .
] CHLORINE CONTACT
CHAMBER
~ —=
Yo—o
AFILTER
BACKWASH
STORAGE
[T~TscreeneD
STORMWATER
ILTER EFFLUENT DIVERSION
A N AERATION BASIN
FILTER
BUILDING | —
& BACKWASH
PRESSURE dal 3
Fu.'rgnj 1°;
Ti‘vgj\
HEADWORD
LRAW SEWAGE
RAW SEWAGE L. INFLUENT
PUMP STATION STRUCTURE
- 19)

FIGURE 3 -

POST VE PROJECT

19

_ LEBANON, OREGON




in operation during construction. The space occupied by these facilities
was used to provide storage for chlorine and miscellaneous plant equipment

and supplies.

The new plant pump station would pump the raw sewage to a new headworks
consisting of a flow division box,comminutor, and hydrasieve screen. The
flow division box allowed a flow of up to 8 mgd to pass through the commin-
utor and on through the rest of the plant. Storm flows in excess of 8 mgd
were split to a hydrasieve screen where the sewage receives the equivalent
of primary treatment after which it flows by gravity to a chlorine contact
chamber for disinfection prior to discharge.

The comminuted effluent would flow by gravity to the aeration basin.
The aeration basin consisted of two cells for flexibility of operation with
each cell utilizing three 20-hp mechanical aerators to aerate and mix the
contents of the basin. The aeration basin effluent would flow by gravity
to the existing primary and secondary clarifiers. The existing primary
clarifier would be modified so it can serve as a secondary clarifier.

A secondary effluent pump station pumped secondary effluent to the
mixed media filtration complex. The filters are required to meet the more
stringent effluent standards. The filtered effluent would flow by gravity
to a chlorine contact chamber where it would be disinfected before dis-
charge. The existing chlorination facilities would be expanded.

Other proposed additions to the plant included a new aerobic digester,
'new sludge drying beds, and conversion of the existing anaerobic digester
into a storage facility for aerobically digested sludge. The existing
trickling filter was to be removed. The existing sludge drying beds were
to be relocated to allow for a more economical layout of the expanded
plant.

In addition to the drying beds, a liquid sludge loading dock would be
provided near the sludge drying beds to enable flexibility for truck haul
of liquid digested sludge to farmlands as a fertilizer. A dried sludge
storage building would be provided to allow stockpiling of dried sludge.
It was assumed that the ultimate disposal of the digested waste solids
would be on local farmland as a fertilizer - a successful, established
practice at Lebanon. '

The cost of the originally proposed design was estimated at $3,565,000
({March, 1977 basis including engineering, legal, administrative costs).

Costs are discussed in more detail later in this report.

The VE Study

Organization--

The VE study was conducted in 1976 by the same firm that was perform-
ing the design. One VE team included an engineer from outside the design
firm. The Lebanon City Engineer also served on two of the VE teams.

20




Three VE ‘teams were used for this prOJect. Team #1, called the "over-
view team," began its study at 15 percent of de51gn completlon. ‘Team #1's
main area of concentration was major design- concepts, facilities plans,
and processes. Some ideas were remanded from Team #1 to two succeeding VE
‘teams. Team #2 called the "architectural - structural team" and Team #3 .
called the "mechanical, electrical, instrumentation and control team",
made subsequenttstudies at the'25dpercent design stage.

" The comp051tlon of the teams was as follows- ' Sl T

i (ST L

VE Team 1 - Overview Team . o : -
Electrlcal Engr. - Team Leader - (also VE dlrector for flrm and VETC
for study) _ T
Sanltary Engr. - s T T e - R
' 'Mechanical Engr.-(from outside consultlng £ixm) -
- Architectural Consultant = -
) C1v1l Engr. - (Clty Englneer for Clty of Lebanon)

VE Team 2 - Archltectural - Structural Team"
Electrical Engr. - Team Leader (also VE director for flrm)

' Structural Engr. , : - S .
Civil Engr. ' ’ ‘ S
Sanitary Engr.

VE Team- 3'—’Mechanical, Electrical, I & C Team
Mechanical Engr. - Team Leader ~ = o . >
‘Sanitary Engr. -
Instrumentation & Control
‘Electrical Engr. : : : L
Civil Engr. - (C:Lty Englneer for I_ebanon) i o S

In"addition to- the value engineering and design teams, a review team
was formed. Senior engineers from the - design firm comprised this review- -
team. The function of the review team was to compare the original design
as conceived by the design team, with the alternative design. as conceived
by the Value—engineerlng teams. If a VE team proposal was’ accepted by
the review team, the design team was instructed to 1ncorporate the modi-

- fication into the de51gn . If a VE team proposal was rejected by the
review- team, a full exp“anatlon was glven for the rejectlon.,

The composition of the review team was:

4 Sanitary Engrs. (1 was Team Captain)
Structural Engr. : :
2 Mechanical Engrs.
Archltect

One of the four sanitary engineers on the review team was also the
project design englneer. No - members of the design team served on the -
VE teams. ‘ . .

21




Team 1, the overview team, gave more emphasis to general brainstorming
than did the subsequent VE teams 2 and 3. Team 1 met for 3 days at 15% of
design completion. Teams 2 and 3 each met for 40-hour sessions and gener-
ated some new ideas as well as evaluating in detail several ideas proposed
by Team 1.

Level of VE Effort

The above paragraphs summarize the manpower devoted to the VE teams.
The total fee for the VE btudy was $29,500, including the supporting efforts
by the design personnel. The VE study was conducted as a lump sum amend-
ment to an existing contract between the City and the design firm for the.
design of the Iebanon plant. The initiative for the VE study came from the
designer who made a presentation to the City Council on the merits of VE.
The following advantages of an in-house VE team as compared to an outside
VE team were presented. With an in-house VE team, the designers know the
gualifications and motives of the VE team members whereas with an outside .
firm doing the study, gualifications, motives, and attitudes of the parti-
cipants are unknown.

Following approval of the VE study by the City, the design firm gained
the approval by the State of Oregon Department of Environmental Quality
(DEQ) for grant funding. The VETC felt that the level of VE effort for the
Iebanon project will serve projects of comparable complexity in the
$3,000,000 - $20,000,000 range. He feels that the one preliminary VE team
early in the design followed by two VE teams represents a minimum level of
effort in this cost and complexity range. The VETC has experimented with
[...]
as was concrete framing for the administration building. A proposal
of the second workshop replaced the concrete framing with steel
framing and reduced the heights of both structures. Another proposal

82




. . ~ - STITIVM Dsiaolg R v , .
. _ . 0€ 3an9l4. R :
” TR VTR 3 002 . SYIVM SSI00V 40 HLONIT VLOL
: )l 08g 3 obp . "STINNVHO 40 H1DNIT Tv.10L
ool } 091 " ST1TYM 40 HLBNZT VLol
, (7vS0doHd FA) . (NMOHS SV) ) : R o -
) $0siaolg 2 sosiaoia 82 o :
Y=Y NOILD3S ¢ .
.w ‘........%.....“.. 74, .,. RS -.A. Sl el b S ot ..ﬁ...lc.....,,... u.....\s-l....n. ......Hr.l RN WS LN .0... « : . *
i ! o = u. ; . : v.
. A - N Arnd ) . Lo . -
: SR R . o ] , , : J
 BNIYvIgs/. S . SaAlMa - ' SoNwvag/

- seAlp=D : - K SLINN 62 E -
ot sfeuueyo usdo=q : . e . ! , @©
. o , shemy|em ssadoe =2 . L : Z<,|_n_ﬂ. R ;

: 2 v 1 2 .
o T T TR T T T
3 o fr || WaLlsAs osid-ota || e ‘A9VLS—ILTNN d3SOdOHd T
2 L —TT T TT T TT T T : T == g =
i — — - --—— B . el b o - B o =
{1 Ln.w,l\l_._r.t e e Y

"l ’I\ ll‘ , —‘
. - > r
: e \| W o
i p \

: — : —— i ~ ~ - ., -—
, UL L
-» v .




1 »”—b a= access walkways
o s b= open channels
{ {_CE c = concrete piers
Q jm} [m) m}
b o 4
MULTI-STAGE ¥
— 217 B|0-CONTACTOR -
—‘j—— SYSTEM——
U,A N
| _ i
[} =] [m} o i j
c
| — b
a’
PLAN
24 UNITS
DRIVESHy BEARINGS

§R1VES

K. R g P

mjg g m 4
RO DT I I RIS T A AR IR ST AXE T J S RO KA T3

QPIER

RE]
=
|

\IL
o~

SECTION A-A
- SAVINGS OVER
ORIGINAL WAY
TOTAL LENGTH OF WALLS 600 If 440 If
TOTAL LENGTH OF CHANNELS 400 If 140 If
TOTAL LENGTH OF ACCESS WALKS 200 If 30 If

ESTIMATED SAVINGS DUE TO NEW DISC LAYOUT: $75,000

FIGURE 31
BIODISC WALLS

84




BNIGTING NOLLYYL

SININGY

AHOLS |
//

s FONVHLINI
SNOILVANIWWO0D 3y >
¢ dOHSMUOM ,

WyalaLls -

3

¥

$3111110V4 G3SCIONT MaN D,,

1omas .,:v::r,_ &U,m

d 8 10 A9 3J1AU3S HAMOd

—mmm00< ONIDIHVd A3AVE SLVYNINITS

[

YT

D

—0TE
39an7s 'LsIX3

R

STITTTTTITATL

313HONOD. A3JHOANISH OL
NOHI 37140na WOHS
3INIT3dId 3ONVHO

, A
\
NMOL >m\.J v W
, SAILMIOVA ;
: Q3asYHOUNd 38 OL} | NIW| V3IHL~3Hd \
.o 39IAH3S HaMod _ \
Y
: 7 1 \
ENGER] 1 [
DIB0HIVNY snvL | I\
ONITLL3S '
Y ' 0 ABVAING ‘

) /

ey

SY3L114 ONITHOIKL ONILSIXS A

T ONIdWNd
30vM3s
ONILSIX3;

od’ld
_ HIL
ANOVATY”
Buin 6uli0)DMa s12Uax2)
un__u”_Iw‘..l oum“:_m‘l vaa..”m
umva_m
—
543153910
olgouav”
abpn|s
_ﬂE:um
i — m.q_mo.__._o.
L ) , :
T _susmfmvio /
Ly AHVONODSS v
—
Ho —_— rmm '
W
. snisva |, .J
NOILYIN000144 X
—
) SNV L .l_ o
ONIX|
: R BT B
IDVHOLS
VOIWIHD i

| WILSAS u f
SVINGI=DIT [ e

NOILVLS

ONIdWNd

- |avou ss300v ILVNIKIN

JDVM3S

, HIAIY
MONBYNO3d

FIGURE 32

85



eliminated the planned basement of the administration building. Con-

struction of the basement carried a high cost because of the presence

of a high groundwater table at the plant site. Railing materials were
also changed by this team. ‘

Workshop II - MOR: The work of this team indicates very significant
savings in annual and life cycle costs - $440,000 and $13,200,000
respectively. The major savings came from the areas of labor and elec-
trical energy. The required staff was reduced from 18 to 9 men mainly
through a re-evaluation of staffing needs. Electrical energy costs
were reduced by providing time clocks to regulate the operations of
equipment where operation might not need to be continuous at full rat-
ing all day. Such equipment included clarifier drives, biodisc drives
and digester mixers. Savings in fuel oil consumption were expected to
result from more effective insulation of various plant components.

This included covering the long, above-ground influent line; covering
the screw pumps:; reduc1ng airchange criteria in biodisc structure, thus
reducing heating requirements; using additional earth-fill insulation
at several structures; and reducing the heating criteria for the
secondary digesters.

General Observations

The designer indicated he was quite pleased with the study and was now
a strong advocate of VE. He would not mind having his competitors conduct
VE studies on his projects although he thinks using his own staff, even
those working on the design, for a VE study early in Step 2 has benefits.
He felt using personnel from the client, particularly plant operators is
good because they bring in a practical view and go away with a better under-
standing of the project. He also felt the representative of the State DEP
who served as a team member during each workshop brought a different and
useful viewpoint to the study. He also felt that the regional EPA office
should also have provided a representative but none were available. The
designer thought that the number of teams used and the timing of the two
workshops was nearly optimum. He also stated that two workshops are highly
desirable even on small projects.

The VETC indicated that for reasons already given, it is acceptable to
include designers on teams in early workshops but that it is better to
exclude them from participation in later workshops. He recommended that the
best talent available should be used on the VE teams. By using "experts",
some savings will result from their review of a less experienced person's
design. They will know the latest design techniques and, during the de-
signers review and rebuttal, their suggestions will carry more weight.
Because maintenance and operations costs are difficult to set over a long
plant life, the VETC recommends that a sensitivity analysis be performed on
the life cycle costs. When LCC's for various alternates having different
first costs are close, redetermining LCC's over a range of inflation rates
may help to select the probable best alternate.

The VETC felt that the imposition of constraints should be kept to a

86




‘_minimum Slnce process selection possibly has the greatest 1nfluence on
- cost, ‘its rev1ew offers a hlgh potentlal for sav1ngs and shouldn't be exclud—
ed from the study

The VETC felt that conducting the VE workshop within the 40 hour session
is important. This gets the work done efficiently and without delays to
the project. To conduct the study in 40 hours, however, all needed informa-
tion must have been gathered by the VETC well before the workshop. To avoid
the common problem of having time to estimate the costs of complex alter-
nates during the study, these alternates can often be anticipated by the
VETC and designer during the preworkshop period and crltlcal cost 1nforma—
tion for the team gathered before the workshop.

‘The VETC expressed that in order to get quallfled VE teams, it is
necessary to have them selected and approved at the time of grant .approval.
He likened the selection process to that of selecting subcontractors in the
construction'industry. If a subcontractor or VE team is not selected and
a price agreed upon at the time of grant approval, ‘then there will be

"shopping™ later. The resultnw1ll be a lower price and a less qualified’
team. To remedy the situation he suggests that the teams, 1nclud1ng the
qualifications of each team member and the VETC, the price and the work-
plan be approved and flxed at the tlme the Step 2 grant 1s approved.

The State 1nd1cated ‘that they were happy to have oartlcrpated in the-
study and, time permlttlng, would participate: in future. studles when asked.

) The Town Manager, who was a team member, spoke hlghly ‘of the study and
of VE in general. ‘He felt that VE was’ worth the cost and should be applied
to all sewagde treatmént projects. Although he thought the study was con-
ducted well and. certainly saved money, he would recommend that. future stud—
ies be made by an outside firm. He also felt that review of process should
be encouraged durlng the early VE study but not durlng one made late 1n the‘=
de51gn perlod. : :

. On the subject of initial acceptance, he indicated that the Town Coun-
cil was somewhat reluctant to accept the idea of a VE study. However,
because the plant's cost had risen so much and because some of the council
members had worked for a corporation where VE had been used they were
'receptlve to proceedlng w1th the study.

nCLEVELAND, OHIO SOUTHERLY PROJECT o

ThlS report is based on 1nterv1ews held on December 7" and 8 l976 in
Cleveland and TWlnsburg, Ohlo w1th the VE firm, the Cleveland Reglonal
Sewer District, the des1gner, and the State EPA. .

Descrlptlon of the Proposed PrOJect Prlor to the VE.Study

The Southerly Wastewater Treatment Plant is one of three ‘that are
operated by the Cleveland Reglonal Sewage District. The plant was orlgln—
ally installed in 1927 The plant modlflcatlons dlscussed herein were

' 87




proposed to meet new treatment criteria calling for a higher level of treat-
ment and to increase the capacity from 115 mgd to 200 mgd (average flow).
The Southerly plant also filters and incinerates 1.8 mgd of sludge from the
Easterly plant.

The flow and effluent criteria to which the plant is to be upgraded
are:

200 mgd ~ Design Flow
400 mgd - Peak Flow for Full Treatment
735 mgd ~ Storm Flow, Primary and Disinfection
7 ppm - Monthly Avg. BOD and SS
1 ppm - Monthly Avg. Phosphorus, Not Over
2 ppm - Monthly Avg. Ammonia Nitrogen, Not Over (Summer)
200/100 ml ~ Monthly Mean Coliform, Not Over

The proposed project prior to the VE may be described as follows
(See Figure 33):

Headworks—-

To be modified to allow combining of flow of three existing interceptors
for routing to new screens and grit removal tanks. Provision for routing
this flow to existing detritus tanks are to be made. The design is based on
a flow of 735 mgd.

Screensg—-
Seven new 125 mgd mechanical screens are to be installed. Screenings
are to be collected by conveyor and disposed by landfill.

Grit Removal--
Existing two detritors used only as described above. Seven new grit
chambers to be installed.

Primary Settling Tanks-—-—
There were 10 existing basins with a total surface area of 77,400 SF.
Eight new basins with a total surface area of 173,000 SF are to be added.

First Stage Aeration Basing-- )

Two-stage aeration and settling tanks are to be used for respective
carbonaceous removal and nitrification. Existing aeration tanks are to be
used in the first stage and new tanks are to be installed for the second
stage. The existing aeration tanks provide a detention, disregarding
recycled flow and drawoff of primary effluent dilution water, of about 2.5
hours. The total BOD load to the first stage tanks would be 93 lbs. per
1000 cu. ft. A BOD removal of 75% is projected.

First Stage Settling Basins—-

Ten existing clarifiers offered 110,000 sg. ft. of surface area. New
clarifiers would be added to increase total surface area to 302,500 sg. ft.
to provide a surface settling rate of about 663 gallons per sq. ft. per day.-

88




€€

avounivy
OIHO ¥ 3HOWILIVE

poos g Gutpoib
0 0918 9ypwxeIddy

. 1S et pm(mJ.
. . Ad .
NOILYLS ONIdWNd s
390018 NYNLIY .
. / :
Al D pooy
- SNV ONILL3S .
SNV.L .
b VL NOIL - DINVL
LNOD 3NI ) ONIGTIOH LNYO3d
LINANOD TvdLno ~d07HO ¥ ONIATINg ONIaTINg .
% MOT4H3A0 1714 A43] {HANSNOIHL SVAR | 3L WANOVA SAILITIOV WYILS
h xny
—~—— ONITANVH L[ —5a78
— HONDIT TLSVA: NIONI
T g e e » H-—
. - == wsiitsn —_
EEERE] Yty Hiwed
—< @ Zsion 39annafp OF 3 J[[ e A oL togua Lim
| wioB 50330 ) ) . ONFILLIS] 9 N3ZHOS,
o sorsouuios N Y Nty [ aavwiag "
%,
[ SHNVL
.z HANBNOIHL. = B
@snoy aivg 2 ALIAVHD
K 2 ! =
-\3% BRE 15 13T [*]
SONVHIND - | sumieg qmuty
4 “LNVId DNILSIXS )
. » 7 R e T ———
3Lv9 = »
© ONVHLNG LNVId NI Gﬂ,ﬁ_é \.
pros 53099y S{u0s uoHiEIny WA
v VIV ONIGYOTINN T Conon
NOODY: .N supos |
HSY 101 ONDIEVY | 107 DNV Lasney
$33A0NAN3

NYTd 3lls .

A\

NOLLY.LS
Py 14N "ADY
—

_J [HOLOVHLNOD, M)

7 )

-30 % YOLNNINWOD

. avounivy -
TIVHLN3D NN3d

. .
o5 -qng
33

s1aquinya,

nonaus

saquoy! '
iy .

.ONIATING SNLIYL

v3uv
3OVHOLS

89 .



Second Stage Aeration Basins--

Ten new basins with a total capacity of 39,300,000 gallons are provided
for nitrification. The detention disregarding recycled flow is about 4.65
hours with an estimated BOD load of 12.3 1lbs/1000 cf.

Second Stage Settling Basins——

Ten basins with a total surface area of 323,000 sq. ft. and SWD of 14'
are proposed. At design flow rates, the surface settling rate will be
about 550 gallons per sg. ft. per day.

Tertiary Filters--

Tertiary filters with an area of 52,000 sq. ft. were proposed based
on 3.33 gpm per sqg. ft. at average flow and 6.0 gpm per sg. ft. at peak
£flow.

Chlorination—-—

Two contact basins designed for 15 minute detention at a flow of 400
mgd are proposed. Chlorinators are sized to apply 10 mg/l at 400 mgd.
The overflow from primary basins during storms is to be given a dosage of
15 mg/1.

Solids Handling

Degritters—-

Primary sludge and any stored Easterly Plant sludge will be diluted by
primary effluent and pumped through cyclone degritters. Ten 1000 gpm
units are proposed.

Gravity Thickeners--

The above degritted sludges will be applied to gravity type thickeners.
Six existing digesters are to be modified to gravity thickening tanks.
Thickened sludge will be stored in modified existing anaerobic digesters.
Thickener overflow (both primary and waste activated) is returned to the
primary settling tanks. ‘

Waste Activated Sludge Thickeners—-— '
The Southerly Plant waste activated sludge will be thickened by centri-

fuges.

Thermal Conditioning--

A thermal conditioning (heat treatment) is proposed. Five 280 gpm
units will be furnished. The thermally conditioned sludge will be thick-
ened to about 8% in modified existing elutriation tanks. The thermally
conditioned sludge can be filtered without thickening at reduced vacuum
filtration rates.

Vacuum Filters—-—

Two additional filters are proposed. The existing facilities comprise
ten 500 sq. ft. filter units. The design filter loading rate is 5 1bs
per sq. ft. per hour.

20




o

In01nerators—— g :

The four ex1st1ng 1nc1nerators are to have major repairs and no addl—
‘tional units. provided. They are 22' 3" dlameter, each having 9 hearths. -
Filtered sludge can be hauled if there is an incineration shutdown.

are

The VE Study

5 - -

Background—— . : g

: Contractlng for de31gn, equlpment purcha51ng and constructlon of the
Southerly improvements had been broken into elghteen packages, which sub-
sequently were consolidated into sixteen. The purpose of the division was
to keep the packages small enough to. 1nvolve smaller firms in competition,
and.to avoid excessive markups on major equlpment. The VE studies for
Southerly were 51m11arly divided. . Construction on seven of the sixteen.
contract packages had been completed or was under way, and bids imminently
due on two others, when 1t was- determined that three ‘designs, all 90%
complete, would be subjected to value analy31s. The packages to be value
engineered were Prlmary Fac111t1es, C-10, Second Stage Facilities, C—l4
~and Effluent Fllter Building, C-15. At this wrltlng (Dec. '76) the VE
Team is under contract w1th the CRSD to . VE Contract 16, and is d01ng the
estlmatlng and other preparatory work for the actual study.

7 Since the design was- substantially complete and conStruction schedule
pressing, there was no likelihood that a process change could be imple-
_mented or would be cost. effective. The VE flrm, selected by the staff of
the Cleveland Regional Sewer Dlstrlct, was, therefore, one better Versed

in construction techniques than in treatment technology.

The Cleveland Reglonal Sewer Dlstrlct (CRSD) advertlsed for Construc-
tion Management (CM) support on the complete s:.xteen contract. upgradlng of
the Southerly plant. A firm was selected, and a grant application was made
for CM funding. CRSD desired the CM orientation to insure ease.of construc—
tion of the proposed désign and to validate cost estimates. It was ‘suggest-—
‘ed by Region V that these. functions of CM could be. obtalned through a VE
study._ The CRSD and the VE flrm then contracted dlrectly for the VE

" Study, with no direct involvement of the design firm. 'Of the three con-
tracts to be value engineered, two (contracts 10 and 14, flrst and second

stage facilities, respectlvely) ‘had been completed 1nclud1ng the Designer's